
SPARE PARTS LIST
PAGE 1

MODEL NO. 3701

ITEM PART NO. DESCRIPTION QTY NOTE

001 153360-0 MOTOR REAR HOUSING COMPLETE   1

INC. 10

002 181021-2 CARBON BRUSH CB-51   1

003 643550-8 BRUSH HOLDER CAP 5-8   2

004 681000-5 INSULATION WASHER   2

006 651403-7 SWITCH ST115A-31   1

007 593164-2 FIELD ASS'Y 240V   1

008 211028-5 BALL BEARING 627LB   1

009 253133-2 FLAT WASHER 7   1

010 263002-9 RUBBER PIN 4   1

011 911581-8 PAN HEAD SCREW M4X55   2

012 511934-7 ARMATURE ASS'Y 240V   1

INC. 8,9,13,15

013 241615-6 FAN 52   1

015 211236-8 BALL BEARING 6002DDW   1

016 253905-5 WAVE WASHER 23   1

017 317244-8 MOTOR HOUSING   1

018 911116-5 PAN HEAD SCREW M4X12   2

019 763608-8 COLLET CONE 1/4"   1

020 763606-2 COLLET NUT 6   1

021 854534-3 NAME PLATE N3701   1

023 652014-1 PAN HEAD SCREW M4X8   1

024 687039-6 STRAIN RELIEF   1

025 692234-5 POWER SUPPLY CORD 1.0-3-2.5   1

026 312396-0 GUIDE HOLDER   1

027 941151-9 FLAT WASHER 6   1

028 253903-9 WAVE WASHER 6   1

029 265763-7 THUMB SCREW M6X25   1

030 265135-6 + COUNTERSUNK HEAD SCREW M4X10   1

031 341136-9 HOOK   1

032 252156-7 HEX. NUT M5-8   1

033 251471-6 - FLAT HEAD SCREW M5   1

034 324378-0 ROLLER 11   1

035 265764-5 THUMB SCREW M6   1

036 317789-6 TRIMMER GUIDE   1

037 941151-9 FLAT WASHER 6   1

038 253903-9 WAVE WASHER 6   1

039 265763-7 THUMB SCREW M6X25   1

040 251308-7 + PAN HEAD SCREW M4X10   4

042 410585-2 BASE PROTECTOR   1

043 418647-0 CHIP DEFLECTOR   1

044 411930-4 BASE   1

045 941101-4 FLAT WASHER 5   1

047 251867-1 SCREW M5X30   1

400 251919-8 CAP SQUARE NECK BOLT M6X20   1

401 253903-9 WAVE WASHER 6   1

402 941151-9 FLAT WASHER 6   1

403 343593-7 GUIDE PLATE   1

404 343594-5 STRAIGHT GUIDE   1

405 934301-3 WING NUT M6   1

406 343577-5 TEMPLET GUIDE 10   1

407 D-09173 STRAIGHT BITS 1/4"   1 AEPD-003/92

409 781003-0 WRENCH 10   1

410 781008-0 WRENCH 17   1

500 122391-0 STRAIGHT GUIDE ASS'Y   1

INC. 400-405



SPARE PARTS LIST
PAGE 2

MODEL NO. 3701

ITEM PART NO. DESCRIPTION QTY NOTE

503 122703-7 TRIMMER GUIDE ASS'Y   1

INC. 26,30,31,33-37,39



SERVICE DRAWING
PAGE 1

MODEL NO. 3701


